TEST REPORT

Mechanical & Hardgoods Laboratory Report No. : THO0214/2015
Page : 1 OF 3
Date : NOV. 04, 2015

Quiality Bicycle Products
6400 W. 105th Street, Bloomington, MN 55438

The following merchandise was submitted and identified by the applicant as:
Product Description: WHISKY Tubeless Valve

Style/ltem No: 13-000068
Manufacturer/\endor: Wistio
Country of Origin: TW

Additional Information: 1 sample

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested: 1.Total Lead Content
2.Total Cadmium Content

Test Method: 1. Refer to US California Proposition 65 (Lead)
2. Refer to US California Proposition 65 (Cadmium)
Test Result: --See following sheet(s)--
Date of Receipt: OCT. 28, 2015
Testing Period: OCT. 28, 2015 ~ NOV. 04, 2015

--- See Next Page ---

Signed for and on be
SGS Taiwan Ltd.
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Kaini Chen
Testing Place: No. 9, 14th Rd., Taichung Ind. Park, Taichung City 40755, Taiwan Team Leader
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Test Results:

1)Total Lead Content (Metal)
With reference to IEC 62321:2008, analysis by ED-XRF.

Test item 1-5 Permissible Limit
Lead (Pb) n.d. 100 ppm
Test Result Pass

2)Total Lead Content (Non-Metal)
With reference to IEC 62321:2008, analysis by ED-XRF.

Test item 6~7 Permissible Limit
Lead (Pb) n.d. 50 ppm
Test Result Pass

3)Total Cadmium Content (Metal)
With reference to IEC 62321:2008, analysis by ED-XRF.

Test item 1-5 Permissible Limit
Cadmium (Cd) n.d. 50 ppm
Test Result Pass

4)Total Cadmium Content (Non-Metal)
With reference to IEC 62321:2008, analysis by ED-XRF.

Test item 6~7 Permissible Limit
Cadmium (Cd) n.d. 50 ppm
Test Result Pass

Note:

1. Unit: ppm (mg/kg = ppm ; 0.1 % = 1000 ppm)

2. MDL = Method Detection Limit

3. n.d. = Not Detected (<MDL)

4. The chemical analysis test was conducted in SGS TW Ltd. Chemical lab — Kaohsiung.
--- See Next Page ---
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— Picture(s) —

Photo “A” Appearance of sample Photo “B” Appearance of sample

--Blank--

Photo “C” Appearance of sample --Blank--

--- End of Report ---
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